Here are a few common clinical scenarios that you probably encounter several times a week.  Your job now is to say what you would do in these situations and why.  In extreme detail.  Detail the parts of your recommendation, which stand on firm evidence base, and the parts which stand on shaky or non-existent evidence.  

The patient is a 65 year-old man with a history of hypercholesterolemia (treated with Zocor) who has had BP of 150-160/90-100 on several measurements taken over the course of the year that you’ve seen him.  Every time he comes he adds that he’s nervous, that he just had something salty to eat, that he’s under stress, or something else.  Furthermore he says that he has his own blood  pressure cuff and that his home BP’s are 120/70-80.  He brought the cuff in once and you verified its accuracy.  Exam is otherwise normal.  Labs and EKG are normal. 

                  What would you recommend?       

The patient is a 45 year-old African-American man you’ve been following for hypertension.  Blood pressures range from160-190/95-110 despite escalating doses of HCTZ (current dose 50mg), Atenolol (currently 100mg qd), Monopril (40Mg) and Adalat (90mg).  The Patient maintains that he takes his medicines consistently.  You’ve had doubts about this, but the HR is always 55-65.  The patient denies alcoholism.  There is no history of angina or other cardiovascular complication.  The patient is active but does not exercise vigorously.  BMI is 27kg/m2.  Labs are normal, EKG shows LVH. 

What is the yield of a workup for secondary hypertension is this situation?  What modifications (if any) would you make in his medication regimen?

You see a 50 year old woman for the first time.  She carries a diagnosis of HTN and was started by her previous physician on Nifedipine XL 30mg for this.  She feels well and has been taking the medication daily.  Family history is notable for CAD on both sides at around age 50.  Vital signs are 130/80 and Pulse 84.  Exam and labs are normal. EKG shows LVH. 

            Would you advise any changes in treatment? 







